Issuu on Google+

Operation and Maintenance Manual

1385 Franklin Grove Rd., Dixon, IL 61021 (815) 284-3819 • (800) 851-9664 • (815) 284-8815 Fax www.bonnell.com • info@bonnell.com


SAFETY FIRST Please read this manual before attempting to install or operate this equipment.

!

The symbol at left means ALERT. Any time you see this symbol, you are being warned that your safety is in danger! Please be careful!

GUIDELINES TO FOLLOW: 1. Turn off all power including truck engine when servicing or installing equipment. 2. Follow all recommended operation procedures. 3. Follow a regular maintenance schedule so that your equipment is kept in good operating condition at all times. Improper maintenance can lead to failure during operation, which makes for unsafe conditions. 4. Recognize and avoid hazardous situations during the installation, operation, maintenance, and servicing of equipment. 5. Please pay attention to, and respect, safety decals. They are there to protect you from injury.

AVOID ACCIDENTS Most accidents, whether they occur in industry, on the farm, at home, or on the highway, are caused by failure of some individual to follow simple and fundamental safety rules or regulations. For this reason, most accidents can be prevented by recognizing the real cause and doing something about it before the accident occurs. Regardless of the care used in the design and construction of any type of equipment, there are many conditions that cannot be completely safeguarded against without interfering with reasonable accessibility and efficient operation. A careful operator is the best insurance against an accident. The complete observance of one simple rule would prevent many thousand serious injuries each year. That rule is:

NEVER ATTEMPT TO CLEAN, OIL, OR ADJUST A MACHINE WHILE IT IS IN MOTION.

NATIONAL SAFETY COUNCIL


INSTALLATION and OPERATING INSTRUCTION MANUAL BMV MATERIAL SPREADERS, SERIES II FOR SERIAL NUMBERS 2239, 2243, 2255 AND UP

INCLUDED IN THIS MANUAL SAFETY ALERT .................................................................................................................. INSTALLATION & ASSEMBLY INSTRUCTIONS ................................................................... CENTER HIGH MOUNT STOP LAMP ..................................................................................... ELECTRIC THROTTLE CONTROLS (GAS ENGINE) .............................................................. SPREADER LOADING ............................................................................................................ SPREADER OPERATION ....................................................................................................... SPREADER MAINTENANCE ..................................................................................................

2 3 9 10 11 10 14

SPREADER PARTS VIEWS & LISTS .................................................................................... HOPPER ......................................................................................................................................... REAR ENGINE MODULES (GAS ENGINE) ............................................................................ SPINNER .................... ...........................................................................................................

15 - 39 15 - 17 18 - 29 31 - 37

HYDRAULIC FLOW CONTROL VALVE .................................................................................. 38 NAME PLATE INFORMATION ................................................................................................ 40 WARRANTY INFORMATION .................................................................................................. 41

REV 010108 1

-

9

- 14

- 39


THE BEST SAFETY DEVICE IS A CAREFUL OPERATOR!

SAFETY ALERT SYMBOL THIS SYMBOL MEANS

ATTENTION!

BECOME ALERT! YOUR SAFETY IS INVOLVED! PLEASE READ AND UNDERSTAND COMPLETELY BEFORE DOING!

SAFE EQUIPMENT INSTALLERS and OPERATORS: TURN OFF ALL POWER BEFORE PERFORMING ANY SERVICE OPERATIONS

FOLLOW RECOMMENDED OPERATING PROCEDURES.

KEEP EQUIPMENT IN SAFE OPERATING CONDITION AT ALL TIMES.

RECOGNIZE AND AVOID HAZARDS WHILE OPERATING, SERVICING AND MAINTAINING EQUIPMENT.

NOTICE: INSTRUCTIONAL MATERIAL AND PARTS LISTS INCLUDED IN THIS MANUAL ARE SUBJECT TO CHANGE WITHOUT NOTICE.

2


INSTALLATION AND ASSEMBLY INSTRUCTIONS CAUTION!

CAUTION!

INSURE THAT THE SPREADER CANNOT TIP WHEN THE SPINNER ASSEMBLY IS ATTACHED.

READ ALL OF THE INSTALLATION INSTRUCTIONS BEFORE STARTING. INSTALLATION INSTRUCTIONS:

3. Reposition the spreader in the truck bed, just short of making contact with the rearmost part of the truck bed, bumper, pintle hook etc. Bolt the unit to the truck using a minimum of four (4) 1/2” Grade 5 bolts and corresponding washers and locknuts.

The Bonnell BMV Spreader can be mounted and stored as a single unit. The Bonnell BMV Spreader will mount on most 15,000 - 20,000 GVW and larger trucks.

The spreader is designed to sit flat on the bed of the truck, supported by the longitudinals/sides. DO NOT SUPPORT THE SPREADER BY THE BODY JACKS ALONE! UNIT IS NOT DESIGNED FOR CHASSIS MOUNT APPLICATIONS!

WARNING! THE SPREADER UNIT MUST BE SECURELY FASTENED TO THE VEHICLE. FAILURE TO PROPERLY RESTRAIN THE UNIT COULD PERMIT THE UNIT TO BREAK FREE FROM THE TRUCK AND CREATE A POTENTIAL FOR A LIFE THREATING ACCIDENT.

CAUTION! DO NOT LEAVE UNUSED MATERIAL IN HOPPER.

DO NOT OVERLOAD THE VEHICLE

4. Material could freeze causing the unit to not function correctly. Hopper should be emptied and cleaned after each use.

It is possible to overload the vehicle by improperly mounting or overloading the spreader. This could result in dangerous stability and braking problems. Always consult and follow the truck manufacturer’s instructions.

CAUTION! BEFORE STARTING, VERIFY THAT THIS MOUNTING METHOD IS ACCEPTABLE TO THE VEHICLE MANUFACTURER.

WARNING!

5.Attach the hold down at each corner of the hopper as shown on page 5. Locate and drill four .531 (17/32”) diameter holes for eyebolts in the truck bed. Straps must be positioned at opposing angles so that the spreader cannot slide forward or rearward. Assemble ratchet/strap to eye bolts. Tighten hold downs evenly. Do not overtighten, damage will result to the spreader or the truck.

BEFORE BEGINNING ANY INSTALLATION ON THIS UNIT, DISCONNECT THE SPREADER BATTERY NEGATIVE CABLE IF ALREADY INSTALLED. 1.Place the spreader in the rear of the truck with the engine/motor to the rear of the truck. Center the spreader (side to side) in the truck. Allow sufficient overhang to mount spinner.

Note: If truck is equipped with sufficient tie downs, they may be used in place of eyebolt.

2. Attach spinner assembly in lowered position with supplied mounting rods. Check for proper engagement of spinner drive shaft and drive shaft coupling.

3


INSTALLATION AND ASSEMBLY

1. To install or remove spreader from truck: Lift by using the 4 lift hooks.

WARNING! DO NOT ATTEMPT TO LIFT SPREADER BY THE CENTER LIFT OR CORNER LIFT HOOKS WITH MATERIAL IN THE SPREADER.

WARNING! ALWAYS USE SUFFICIENTLY RATED CHAIN WITH SAFETY HOOKS WHEN LIFTING SPREADER.

4


INSTALLATION AND ASSEMBLY INSTRUCTIONS OPTIONAL HOLD DOWN KIT BV2-002573

Item 1 N/S N/S N/S N/S

Part Number BV2-001689 BV2-001677 BON-000321 BON-000305 BON-000342

Qty. 4 4 4 4 8

Description Ratchet/Strap Bolt, 1/2” Eye Locknut, 1/2-13 Nylon Insert ZP Nut, 12-13 Hex ZP Flatwasher, 3/4” U.S.S. ZP

N/S = NOT SHOWN

NOTE: If truck is equipped with sufficient tie downs, they may be used in place of eyebolt.

5


INSTALLATION INSTRUCTIONS ELECTRIC THROTTLE CONTROLS (FACTORY INSTALLED ACTUATORS) 9. It is recommended that a 12 volt battery with 40 ampere hour rating be installed for winter use. The battery hold downs furnished will accept any 2SM series battery.

WARNING! BEFORE BEGINNING ANY INSTALLATION ON THIS UNIT, DISCONNECT THE SPREADER BATTERY NEGATIVE CABLE (IF ALREADY INSTALLED).

10. Attach the positive battery cable (each end should have a red rubber boot) to the positive terminal on the solenoid and to the terminal of the battery. Make sure these protective boots are covering the positive terminal post on the battery and on the solenoid.

1. Spreaders with factory installed throttle controls do not require installer hookup to the engine. The actuator has been installed and tested at the factory.

WARNING! 2. Remove the engine shroud and securely place it on the ground.

USE SAFETY GLASSES OR OTHER FACE PROTECTION AGAINST POSSIBLE BATTERY EXPLOSION. DO NOT SMOKE AND AVOID OTHER SOURCES OF IGNITION.

3. The throttle actuator cable plugs into the in-cab control panel after being routed from the cab of the vehicle to the rear of the mounted spreader.

11. Connect the negative battery terminal to the engine mounting bolt for proper grounding. When finished, make sure all wires are away from hot or moving parts and replace engine shroud.

4. Select a suitable location in the cab of the vehicle to mount the spreader control box. (Do not mount at this time.)

12. Plug cable from spreader into socket mounted on truck.

WARNING! CONSULT VEHICLE MANUFACTURER FOR ACCEPTABLE MOUNTING. THE CONTROL BOX COULD INTERFERE WITH THE AIR BAG(S) AND THE OTHER FUNCTIONS OF THE OCCUPANT PROTECTIVE SYSTEMS, SUCH AS KNEE BOLSTERS!

WARNING! NEVER OPERATE MACHINE WITH ENGINE SHROUD REMOVED. NEVER CLIMB INTO THE HOPPER WHILE THE ENGINE IS OPERATING OR CAPABLE OF BEING OPERATED. SERIOUS INJURY OR DEATH MIGHT OCCUR.

5. After the location of the control panel is determined, the cable must be routed to the front of the spreader, securing as needed. Allow enough cable for the control panel to be mounted in the cab.

NOTE: Read and fully understand the owners manual supplied by the engine manufacturer before operating this equipment. Not doing so, endangers your safety and the warranty of the engine.

6. The routed cable must be clear of all moving or hot parts on the spreader or the vehicle. Secure the cable with the ties provided. Excess cable must be coiled up and secured. Apply dielectric grease to all connections for protection from the salt spreading environment. 7. Mount the control panel (with the screws supplied). 8. For a permanent cable mount, a mounting bracket is supplied. 6


INSTALLATION INSTRUCTIONS HYDRAULIC CONTROLS 7. Use hose manufacturers recommendations for fitting reusable hose ends.

WARNING! LEAKING HIGH PRESSURE FLUIDS CAN INJECT THEMSELVES UNDER THE SKIN OF PERSONS NEAR A LEAK, CREATING GRAVE MEDICAL RISKS. TAKE CARE TO AVOID EXPOSURE TO HIGH PRESSURE FLUIDS.

8. Hydraulic pumps must be mounted so shaft rotates in direction of arrow. 9. Locate reservoir as close to pump as possible. It may be installed on truck frame or truck box. 10. Hydraulic return line filter is screwed directly onto reservoir with cartridge down. Oil must flow through filter in direction of arrow on filter.

1. Hydraulic components should be kept as clean as possible during assembly operations. 2. Galvanized pipe and pipe fittings must not be used because flaking of galvanizing material can cause damage to major hydraulic components.

11. Install the quick connect couplings so that when disconnected, there is a male and female on the truck as well as on the spreader. This way hoses will always be hooked up properly, and hose ends can be coupled together when spreader is in storage to prevent system contamination.

3. A pipe joint sealant, compatible with hydraulic oil, must be applied to all NPT fittings. Teflon tape is not recommended. Do not apply pipe joint sealant to ORB or JIC fittings.

12. See page 9 for valve assembly.

4. Hose should be protected where severe wear may be caused by vibration or sliding movement.

13. Operate hydraulic system for several minutes to warm up. Check all connections for leaks.

5. Long runs of hose should be supported by tie wiring or clamping.

14. After running, refill reservoir to three-fourths full.

6. Pressure and return hoses, connected to hydraulic motors, may be reversed for proper motor rotation. Spinner rotates in a clockwise direction when looking down from top.

CONTROL AND HYDRAULIC SYSTEM SPECIFICATION *Hydraulic Oil ----------------------------- Good Grade of MS10W Hydraulic Oil which has wear, oxidation and foam inhibitors. *Oil Filter ----------------------------------- 10 Micron Element Return Line Filter *Relief Valve Setting --------------------- 1500 PSI *Oil Flow ----------------------------------- 0 - 10 GPM - With single flow valve connect conveyor and spinner in series. *Oil Flow ----------------------------------- 0 - 15 GPM - With dual flow valve connect separate pressure line to conveyor and spinner motor.

7


INSTALLATION INSTRUCTIONS DUAL FLOW VALVE/STAND 1. IMPORTANT: A pipe joint sealant compatible with hydraulic oil must be applied to all NPT fittings. Teflon Tape Sealant Is Not Recommended. Do not apply pipe joint sealant to ORB or JIC fittings. 2. Hose ends connected to flow valve must be of the “swivel”, type. 3. CAUTION: Over tightening of the fittings in flow valve may cause damage to valve body. 4. Approximately 8” of hose slack must be realized between the flow valve and valve stand after the flow valve has been completely plumbed. If this condition does not exist after the plumbing has been completed, removal of valve will require hoses to be removed at opposite end of valve.

5.

Assembly of valve on stand. A. Cut a 5” x 5” square opening in floor board of truck where the valve stand is to be located. B. Bolt valve stand halves together forming a, box over the 5” x 5” square opening. NOTE: When bolting valve stand halves in place, make sure holes in flanges align with holes in flange plate.* C. Bolt flange plate to VALVE (Use (2) 1/4” X 3” bolts, lockwashers, etc.) D. Insert hoses through floor opening and valve stand and connect appropriate hoses (see instruction #1 thru #4) to flow valve. E. Bolt flange plate to valve stand flanges.

8


INSTALLATION INSTRUCTIONS CENTER HIGH MOUNT STOP LAMP (CHMSL) 2. When drilling holes, any bare metal should be coated with a rust preventative; use appropriate size grommets and seal hole with appropriate sealant.

WARNING! FEDERAL MOTOR VEHICLE SAFETY STANDARDS REQUIRE ALL TRUCKS, BUSES AND MULTIPURPOSE PASSENGER VEHICLES MANUFACTURED ON OR AFTER 5/1/1993, WITH A GROSS VEHICLE WEIGHT RATING (GVWR) OF 10,000 LBS. OR LESS AND OVERALL WIDTH LESS THAN 80” BE EQUIPPED WITH A CENTER HIGH MOUNT STOP LAMP.

3. Allow for normal movement/twisting between cab and chassis/pickup box when routing wires. 4. When spreader is removed from the truck, the OEM CHMSL must be reconnected. WARNING!

NOTE: If the original equipment CHMSL is obscured, an auxiliary CHMSL must be installed to bring the vehicle back into compliance with Federal Regulations.

CONSULT THE TRUCK MANUFACTURER FOR AN APPROVED METHOD OF CONNECTING AN AUXILIARY CHMSL TO A PARTICULAR TRUCK WHICH IS TO CARRY THE SPREADER. METHODS VARY WITH TRUCK MODELS, OPTIONAL EQUIPMENT AND YEARS OF MANUFACTURER.

ELECTRICAL CONNECTIONS FOR AUXILIARY CHMSL: 1. Use high quality butt connectors and shrink wrap on all electrical splice connections. Wire should be routed and secured to protect against abrasion, sharp edges, and excessive movement. It is highly recommended that wiring be placed in convoluted tubing and secured with tie wraps.

Item 1 2 3 4 5

Part Number TL-60340R BV2-001757 BV2-001763 BV2-001758 BV2-002511

IMPROPER CONNECTIONS COULD RESULT IN A VARIETY OF PROBLEMS AFFECTING CRITICAL SYSTEMS SUCH AS BRAKING, ELECTRICAL AND EMISSION! DON’T GUESS!

Qty. 1 1 1 1 1

9

Description Lamp, Stop Grommet, Mounting Cable, Stop Lamp Power (Truck) Cable, Light Power (Hopper) Forming, Rear Stop Light Bracket


SPREADER OPERATION Electric Throttle Control Panel Switch Functions (Sequence of Operations)

A. ON/Off

System power activated (ready to start). Spreader engine not running. Spreader conveyor is not engaged. B. START (Engine Only) 1. Open fuel shut off valve on engine. 2 ON On Switch depressed. 3. CHOKE (Cold engine.) Hold down for 5 seconds to move the throttle actuator to the choke position. NOTE: Choking a warm engine may not be necessary. 4. START Hold down until engine starts. 5. TURTLE Decreases throttle speed - adjust as engine warms up. Will stop the choke function. RABBIT Increases throttle speed. C. TO ENGAGE SPREADER CONVEYOR 1. CONVEYOR Push CONVEYOR switch only after you are sure no one is in the hopper or near the spinner! This lights up the red indicator light, if light does not light, take care to verify that the light is not malfunctioning. D. TO CONTROL CONVEYOR SPEED 1. RABBIT Hold RABBIT to increase speed. Note DO NOT hold switch in HI position after the desired RPM is achieved or you will choke and/or stall the engine. 2. TURTLE Hold TURTLE to decrease speed.

F. TO TURN ENGINE OFF (With or without conveyor running). Depress LO on throttle control to 1. TURTLE reduce setting to idle (this prevents engine flooding and hard starting). 2. ON/OFF Push OFF position on the ON/Off switch. NOTE: OFF can be pushed at anytime during spreader operation to cut power to the unit; however, you should normally use steps under F above. G. Do not attempt to start the engine with the conveyor engaged. (Conveyor switch light will be lit to indicate it is on. H. Close fuel shut off valve on engine if unit is to be transported while not running. WARNING! 1. As with all power equipment, safety is the number one concern. 2. Do not operate this equipment until you fully understand how it functions. 3. Before starting engine, be sure that no one is near the rear of the unit and that no one is inside the unit! 4. Do not start the engine or engage the conveyor (which is interconnected to the spinner) until everyone is clear from moving parts and flying material from the spinner.

E. TO DISENGAGE SPREADER CONVEYOR 1. START Tap START switch momentarily so that red indicator light goes out. DO NOT fully depress the START switch, only half way is needed. Only the conveyor stops, the engine contin ues to run. 10


SPREADER OPERATION Wireless Throttle Control Button Functions (Sequence of Operations)

Stop Choke / Throttle Fast

Start

Conveyor

Throttle Slow

A. ON/Off

System power activated (ready to start). Spreader engine not running. Spreader conveyor is not engaged. B. START (Engine Only) 1. Open fuel shut off valve on engine. CHOKE (Cold engine.) Hold down for 5 seconds to move the throttle actuator to the choke position. NOTE: Choking a warm engine may not be necessary. 4. START Hold down button until engine starts. 5. TURTLE Decreases throttle speed - adjust as engine warms up. Will stop the choke function. RABBIT Increases throttle speed. C. TO ENGAGE SPREADER CONVEYOR 1. CONVEYOR Push CONVEYOR switch only after you are sure no one is in the hopper or near the spinner! D. TO CONTROL CONVEYOR SPEED 1. RABBIT Hold RABBIT to increase speed. Note DO NOT hold switch in HI position after the desired RPM is achieved or you will choke and/or stall the engine. 2. TURTLE Hold TURTLE to decrease speed. E. TO DISENGAGE SPREADER CONVEYOR 1. CONVEYOR Push conveyor button.

F. TO TURN ENGINE OFF (With or without conveyor running). 1. TURTLE Push throttle slow button to reduce setting to idle (this prevents engine flooding and hard starting). 2. STOP Push STOP button and hold 5 seconds. NOTE: OFF can be pushed at anytime during spreader operation to cut power to the unit; however, you should normally use steps under F above. G.

Do not attempt to start the engine with the conveyor engaged.

H.

Close fuel shut off valve on engine if unit is to be transported while not running. WARNING!

1. As with all power equipment, safety is the number one concern. 2. Do not operate this equipment until you fully understand how it functions. 3. Before starting engine, be sure that no one is near the rear of the unit and that no one is inside the unit! 4. Do not start the engine or engage the conveyor (which is interconnected to the spinner) until everyone is clear from moving parts and flying material from the spinner.

11


SPREADER OPERATION - LOADING This manual covers vehicles which have been recommended for carrying the hopper spreader. Please see your local dealer for proper vehicle applications.

3. Obtain the Gross Vehicle Weight Rating (GVWR), Front Gross Axle Weight Rating (FGAWR), and Rear Gross Axle Weight Rating (RGAWR) from the certification label located inside the driver-side door jam.

WARNING! OVERLOADING COULD RESULT IN AN ACCIDENT OR DAMAGE. DO NOT EXCEED GVWR OR GAWR AS FOUND ON THE DRIVER-SIDE CORNERPOST OF VEHICLE.

4. With the occupants in the truck for normal spreader operation, weigh the vehicle to obtain gross vehicle weight (GVW). 5. Subtract the GVW from the GVWR to determine the available material payload.

CAUTION!

6. Obtain the weight per cubic yard (lb./cu. yd.) of the desired material. Divide the weight into the payload to determine the maximum volume of material that can be carried.

READ AND ADHERE TO MANUFACTURER’S ICE CONTROL PACKAGE LABELING INCLUDING MATERIAL SAFETY DATA SHEET REQUIREMENTS.

7. Compare the maximum volume to determine the maximum height of the material in the hopper spreader.

DETERMINING VEHICLE PAYLOAD

1. Install spreader and optional equipment according to the instructions.

8. Fill hopper with the material to the calculated height. Reweigh vehicle with occupants and verify the GVW, Front Gross Axle Weight, and Rear Gross Axle Weight are less than the vehicle’s ratings.

2. Install or attach any other equipment that will be on the vehicle while the spreader will be in use (step bumper, trailer hitch, snowplows, etc.). Fill gas tanks.

9. Repeat steps 7 and 8 for each type of material.

Material Weights (Reference Only) Material

Density (lb. per cubic yd.)

Salt (78lbs cu.ft.) - Dry Coarse Sand - Dry Course Sand - Wet

2,106 2,700 3,375

12


SPREADER OPERATION - SPREAD PATTERN GAS ENGINE DRIVE A. Start engine and allow engine to warm-up to operating tempeture and engage the clutch. The amount of material spread, depends on engine speed and gate opening. Decreasing RPM and/or gate height will decrease amount spread. The inverse also holds true. Notice that the electric clutch can be engaged or disengaged at any time and at any engine RPM. However, since engagement time and torque is almost instantaneous, to prevent premature spinner chain failure and chain tension loss, it is recommended that the electric clutch be engaged at the lowest possible RPM without stalling the engine.

WARNING! ALWAYS STAND AT A SAFE DISTANCE AWAY FROM THE SPINNER WHILE OPERATING. ALWAYS WEAR EYE PROTECTION WHEN OUTSIDE OF THE TRUCK CAB WHILE SPREADER IS RUNNING.

B. Spread pattern / width depends on baffle settings (Gas Engine / Hydraulic Drive 4ft-30ft.) 1. Internal baffle adjustments will move the spread pattern to the right or left. 2. External baffle adjustments will block spreading to the rear, right or left side.

NOTE: If the truck is to be driven for an extended period of time while the spreader is not operating, it is RECOMMENDED the gas be turned off at the fuel tank shut-off valve to prevent the carburetor from over filling with fuel.

CAUTION! DO NOT LEAVE UNUSED MATERIAL IN HOPPER. C.

13

Material could freeze causing the unit to not function correctly. Hopper should be emptied and cleaned after each use.


SPREADER OPERATION - SPREAD PATTERN (Continued)

14


SPREADER OPERATON - MAINTENANCE 4. If the spreader is equipped with a gasoline engine, it should be maintained per engine manufacturer's instruction. (Instructions and parts book is enclosed.

WARNING! DO NOT ATTEMPT TO LIFT SPREADER BY THE CENTER LIFT OR CORNER LIFT HOOKS WITH MATERIAL IN THE SPREADER.

5. V-belt/Chain tension must be maintained. The V-belt/Chain can be adjusted by loosening motor hold-down bolts and sliding motor as required.

WARNING! BEFORE BEGINNING ANY MAINTENANCE ON SPREADER, DISCONNECT SPREADER BATTERY LEADS.

To adjust chain tension on spinner shaft, loosen the 8 bearing bolts on the rear vertical plates and slide spinner shafts as required. Make sure the spinner shaft is straight up and down before re tightening.

1. Grease idler bearings on idler shaft take-up assembly, outboard bearing on gearbox output shaft, and spinner bearings every ten hours of operation.

CAUTION! Overtightening may damage gearbox. 6. Oil drive chains before each use.

2. Grease input shaft bearing on gearbox every fifty hours of operation. CAUTION! Over greasing may cause seal damage. The gearbox must be filled to oil level plug with SAE 90 gear type lubricant. Keep breather plug clean.

7. Spreader should be emptyed and cleaned after each use. Material could freeze causing the unit to not function correctly. 8. If chain becomes stuck or "frozen" to the floor to the point where the drive system cannot pull the load, never attempt to free chain using a pipe wrench or any other tool on the output shaft. The gearbox is designed to accept torque from input shaft only. Trying to turn output shaft will strip the gears, thus voiding the warranty.

3. Drag chain slack on V-boxes should be checked periodically and taken up if distance between center line of front sprocket and point where chain contacts lower flange on longitudinal is less than eight (8) inches. CAUTION! Over tightening conveyor chain can cause serious drive train problems. Above distance must not exceed twenty (20) inches.

9. To minimize problems and extend the life of the drive system, the following is highly recommended. a. Before loading spreader, make sure the drag chain is free (not stuck or "frozen" to the floor). If the drag chain is stuck, this can cause the drive system to burn up. OFF-SEASON STORAGE: 1. Grease all bearings, oil drag chain and roller chains. 2. Raise spinner and remove spreader from truck.

15


PARTS LIST - HOPPER GAS ENGINE (B&S, Honda) and HYDRAULIC DRIVES

15 16

Item

CS PART#

1

BV2-002523 BV2-002524 BV2-002525 BV2-002526 BV2-002527 BV2-002528

BV2-002523SS BV2-002524SS BV2-002525SS BV2-002526SS BV2-002527SS BV2-002528SS

1 1 1 1 1 1

Weld, Hopper 840 Weld, Hopper 844 Weld, Hopper 940 Weld, Hopper 944 Weld, Hopper 1040 Weld, Hopper 1044

2

BV2-002520 BV2-002521 BV2-002522

BV2-002520SS BV2-002521SS BV2-002522SS

1 1 1

Assy, Drive Module, Hydraulic Assy, Drive Module, Honda Assy, Drive Module, B&S

3

BV2-002538

1

Bag, Hdwr Drive Mounting

6

BV2-001596

1

Assy, Idler Shaft

7 15 16 19

BV2-002540 BV2-002546 BV2-002544 BV2-002548 BV2-002549

1 1 1 1 1

Bag, Hdwr Idler Cover, Rear Bag, HDWR Rear Cover Assy, Shroud (B&S) est only Assy, Shroud (Honda) est only

20

BV2-002545

1

Bag, Hdrw Shroud

21 22

BV2-001543 BV2-001544

a/r a/r

Screen (57”) see chart Screen (45”) see chart

CS = CARBON STEEL SS = STAINLESS STEEL A/R = AS REQUIRED

SS Part#(If Different) Qty

BV2-001597

BV2-002546SS BV2-002548SS BV2-002549SS

16

Description


PARTS LIST - HOPPER GAS ENGINE (B&S, Honda) and HYDRAULIC DRIVES DRIVE MODULE MOUNTING

BV2-002538 BON-000057SS BON-000059SS BV2-001650 BV2-001654 BON-000338SS

IDLER TAKE-UP BV2-001596 BV2-001778 BV2-001000 BV2-001536 BON-003482 BV2-001597 BV2-001778 BV2-001000 BV2-001537 BON-003482 BV2-002540 BV2-002574 BV2-001653 BV2-001538 BV2-001415 BON-000340SS BV2-001648

CS = CARBON STEEL SS = STAINLESS STEEL A/R = AS REQUIRED

17


PARTS LIST - HOPPER GAS ENGINE (B&S, HONDA) and HYDRAULIC DRIVES

BV2-002542 BV2-002543

BV2-002539 BV2-001639 BON-000338SS BON-000319SS

BV2-001642 BON-000277.5SS

BV2-001651 BON-000003SS BV2-001652

BV2-002541 BJV-1033-667H BON-000370.5

Item

CS Part#

4

BV2-002529 BV2-002530 BV2-002531

5

Qty

Description

1 1 1

Floor, BMV 8ft Floor, BMV 9ft Floor, BMV 10ft

BV2-002539

1

Bag, Floor Mounting

8

BV2-002557 BV2-002558 BV2-002559

1 1 1

Weld, Drag Chain, BMV 8ft Weld, Drag Chain, BMV 9ft Weld, Drag Chain, BMV 10ft

9

BV2-002541

1

Bag, Hdwr Drag Chain

10

BV2-001547 BV2-001545 BV2-001541

BV2-001548 BV2-001546 BV2-001542

1 1 1

Shield, Replacement Chain 8ft Shield, Replacement Chain 9ft Shield, Replacement Chain 10ft

11

BV2-002513

BV2-002513SS

1

Shield, Sprocket LH

12

BV2-002514

BV2-002514SS

1

Shield, Sprocket RH

13

BV2-001532 BV2-001530 BV2-001528

BV2-001533 BV2-001531 BV2-001529

1 1 1

Weld, Inverted V 8ft Weld, Inverted V 9ft Weld, Inverted V 10ft

14

BV2-002542 BV2-002543

1 1

Bag, Hdrw Chain Shield 8ft Bag, hdrw Chain Shield 9ft/10ft

CS = CARBON STEEL SS = STAINLESS STEEL A/R = AS REQUIRED

SS Part#(If Different) BV2-002529SS BV2-002530SS BV2-002531SS

18


PARTS LIST - DRIVE MODULE (Common Parts) GAS ENGINE (B&S,Honda) CHAIN WIPER - FEEDGATE

Item

CS Part#

1

BV2-002519

2

Qty

Description

1

Weld, Drive Module Est Cs

BV2-001701

1

Wiper, Chain

3

BV2-001643

2

Bolt, 3/8-16 X 1 1/4 Car Ss

4

BON-000338SS

3

Flatwasher, 3/8" Ss

5

BON-000319SS

2

Nut, 3/8-16 Nylon Insert Ss

6

BV2-001477

BV2-001478

1

Weld, Feedgate

7

BV2-002512

BV2-002512SS

1

Bar, Feedgate Handle

8

BON-000339SS

1

Flatwasher, 7/16" Ss

9

BV2-001660

1

Pin, 1/8" X 1" Cotter Ss

10

BV2-001335

1

Knob, Hand

11

BV2-001644

5

Bolt, 3/8-16 X 3/4 Car Ss

12

BV2-001650

4

Nut, 3/8-16 Serated Flange Ss

CS = CARBON STEEL SS = STAINLESS STEEL A/R = AS REQUIRED

SS Part#(If Different) BV2-002519SS

19


PARTS LIST - DRIVE MODULE (Common Parts - Gearbox) GAS ENGINE (B&S, Honda) 15

13 13a

13b 13c 13d

14

15 18

17

16

Item

Part Number

Qty.

13 13a 13b 13c 13d 13e

BV2-002501 BV2-002563 BV2-002554 BV2-001414 BON-000052.20 BON-003293

1 1 2 2 2 1

Sub-Assembly Gearbox (cont. next pg.) Gearbox 20:1 Key, 1/4” sq x 1-1/2” Sprocket, Machining Setscrew, 3/8-16 x 3/8 Al Hd Bearing, 1-1/4”

14

BON-000057SS

1

Bolt, 3/8-16 X 1” HH, SS

15

BV2-001650

3

Nut, 3/8-16 Serrated Flange, SS

16

BON-000058SS

2

Bolt, 3/8-16 X 1 1/4” HH, SS

17

BON-000104SS

4

Bolt, 1/2-13 X 3/4” HH, SS

18

BON-000354SS

4

Lockwasher, 1/2” Med. Split, SS

CS = CARBON STEEL SS = STAINLESS STEEL A/R = AS REQUIRED

20

13e Description


PARTS LIST - DRIVE MODULE (Common Parts - Clutch) GAS ENGINE (B&S, Honda) 27

23

26 22 25 21

24 20

13I

19 (13f) (13h) 28

13g (hub side up)

12

CS = CARBON STEEL SS = STAINLESS STEEL A/R = AS REQUIRED

Item

Part Number

Qty.

13 13f 13g 13h

BV2-002501 BV2-001634 BV2-002556 BV2-002561

1 1 1 1

Sub-Assembly, Gearbox (cont.) Collar, Set 1” Sprocket, 40B13-1” Bore Snap Ring, External

13I 19 20 21 22 23 24 25 26 27 28

BON-J10 BV2-002097 BON-000351 BV2-001690 BV2-002547 BON-000005SS BV2-001652 BJV-1091 BV2-001448 BON-000028SS BV2-002562

1 3 3 1 1 2 2 1 1 1 1

Key, 1/4” x 7/8” Woodruff Screw, 5/16-18 X 5/8” Socket Cap Lockwasher, 5/16 Medium Split, ZP Pulley, Driven Retainer, Clutch Bolt, 1/4-20 X 1” HH, SS Nut, 1/4-20 Serrated Flange, SS Clutch Washer, Flat, Clutch Retainer Bolt, 5/16-18 X 3/4” HH, SS V-Belt, BX-46

21

Description


PARTS LIST - DRIVE MODULE (Common Parts - Battery Plate) GAS ENGINE (B&S, Honda) 32 31 32 30

34

29

33

Item

CS Part#

29

BV2-002518

30

Qty

Description

1

Forming, Battery Plate

BV2-001416

2

Rod, Battery

31

BV2-001754

1

Holddown

32

BV2-001651

8

Nut, 5/16-18 Ser Flange Ss

33

BV2-001650

2

Nut, 3/8-16 Ser Flange Ss

34

BON-000057SS

2

Bolt, 3/8-16 X 1 Hh Ss

CS = CARBON STEEL SS = STAINLESS STEEL A/R = AS REQUIRED

SS Part#(If Different) BV2-002518SS

22


PARTS LIST - DRIVE MODULE (Common Parts - Stop Light) GAS ENGINE (B&S, Honda)

40

35 37 38

36

39

CS = CARBON STEEL SS = STAINLESS STEEL A/R = AS REQUIRED

Item

Part Number

Qty.

35

BV2-002511

1

Forming, Rear Stoplight Bracket SS

36

BV2-001758

1

Cable, Light Power

37

BV2-001757

1

Grommet, Mounting

38

TL-60340R

1

Lamp, Stop

39

BV2-001651

2

Nut, 5/16-18 Serrated Flange, SS

40

BON-000277.5SS

2

Bolt, 5/16-18 X 1” Carriage, SS

23

Description


PARTS LIST - DRIVE MODULE - BRIGGS & STRATTON GAS ENGINE (B&S)

41

47 46

43 45

42

48 49

50

44

52 51

Item

CS Part#

41 42 43 44 45 46 47 48 49 50 51 52

BV2-002565 BV2-001691 BV2-001662 BV2-002510 BON-000032SS BON-000337SS BV2-001651 BV2-001751 BON-000003SS BV2-001652 BON-000279 BV2-001650

CS = CARBON STEEL SS = STAINLESS STEEL A/R = AS REQUIRED

SS Part#(If Different)

BV2-002509

24

Qty

Description

1 1 1 1 4 4 4 1 2 2 4 4

Engine, 10.5 Hp,B&S,Vs,Intek Pulley, Driver Key, 1/4" Sq X 1" Engine Adapter Bolt, 5/16-18 X 1 1/2 Hh Ss Flatwasher, 5/16" U.S.S. Ss Nut, 5/16-18 Ser Flange Ss Solenoid, Grounded Bolt, 1/4-20 X 3/4 Hh Ss Nut, 1/4-20 Ser. Flange Ss Bolt, 3/8-16 X 1 Car Ss Nut, 3/8-16 Ser Flange Ss


PARTS LIST - DRIVE MODULE - BRIGGS & STRATTON ACTUATOR CONTROLS & SCHEMATIC

Item

CS Part#

Qty

Description

54 55 56 57 58 59 60 61 62 63

BV2-002566 BV2-001792 BV2-001793 BV2-001800 BV2-001807 BV2-001803 BV2-002282 BV2-002275 BV2-001961 BV2-002568

1 1 1 3 3 3 1 1 1 1

Actuator, 12v Linkage, Throttle Bracket, Actuator, B & S Screw, #8-32 X 3/4" Phil Rd Ss Flatwasher, #8, S.S. Locknut, #8-32 Nyl Ins Ss Screw, #10-32 Pph Machine Cable, Control Spdr-Pv/Lpv/Mdv Cable, Battery-Red Cable, Starter 14" 6 Ga. Red

N/S N/S N/S N/S N/S

BV2-001753 BV2-001687 BV2-001688 BV2-002567 BV2-002274

1 1 2 1 1

Cable, Battery-Black Boot, Batt. Cable, Straight Boot, Alt. Cable Clamp, 5/8" Cushioned Cable, Control (Truck Side)

CS = CARBON STEEL SS = STAINLESS STEEL A/R = AS REQUIRED N/S - NOT SHOWN

25


PARTS LIST -DRIVE MODULE - HONDA GAS ENGINE (HONDA) 6

49

54

5 53 4 54 53

Item 4 5 6 49 53 54

CS Part # BV2-002510 BV2-001691 BV2-001614 BV2-001651 BV2-001781SS BON-000037SS

SS Part #(If Different) BV2-002510

26

Qty 1 1 1 2 4 4

Description Forming, Engine Adapter Pulley, Driver Engine, Honda w/decals Nut, 5/16-18 Serrated Flange, SS Bolt, 5/16-24 X 1” HH, SS Flatwasher, 5/16” U.S.S., SS


PARTS LIST - DRIVE MODULE - HONDA ACTUATOR CONTROLS & SCHEMATIC

1

ITEM 1 2 3 21 26 N/S 47 85 86 94 149 155

PART NUMBER BV2-002566 BV2-001806 BV2-001805 BV2-001802 BV2-002275 BV2-002274 BV2-001753 BV2-001961 BV2-001687 BV2-001688 BV2-002564 BV2-001659 BV2-001791

CS = CARBON STEEL SS = STAINLESS STEEL A/R = AS REQUIRED

QTY. 1 2 2 2 1 1 1 1 1 1 1 2 1

DESCRIPTION Actuator Flatwasher, #10 SS Lockwasher, #10, SS Bolt, M5 X 25 HH, SS Cable, Control - Spreader Cable, Control - Truck Cable, Battery - Black Cable, Battery - Red Boot, Battery Cable Straight Boot, Alternator Cable Clutch, Electric, Inertia Dynamic Bushing, Spacer, SS Assembly, Actuator Honda Mounting

27


CONTROL BOX

28


PARTS LIST FOR CONTROL PANEL ASSEMBLY (COMPLETE ASSEMBLY BV2-001602) ITEM

PART NUMBER

QTY.

DESCRIPTION

1 3 4 5 6 10 11 13 14 15 16 17 18 21 22 23 24 25 26 27 28 29 30 31

BV2-001767 BV2-001775 BV2-001515 BV2-001516 BV2-001517 BV2-001768 BV2-001636 BV2-001770 BV2-001510 BV2-001513 BV2-001512 BV2-001514 BV2-001511 BV2-001772 BV2-001773 WAY-WG-14W WAY-WG-14BL WAY-WG-14R WAY-WG-14BN WAY-WG-14G WAY-WG-14B WAY-WG-14Y BV2-001771 BV2-001635

1 2 1 1 1 1 4 3 1 1 1 1 1 1 7 .333 .333 .333 .333 .333 .333 .333 7 4

Enclosure Panel Switch, START/CONV Switch, Choke HI/LO Switch, ON/OFF Enclosure, Back Panel Screw, #8 x 1/2 SM SLT HWH ZP Conn., double M/FM Jump Wire, 14 Ga., BLUE 3” Jump Wire, 14 Ga., BROWN 5.5” Jump Wire, 14 Ga., RED 4” Jump Wire, 14 GA., BROWN 3” Jump Wire, 14 Ga., RED 3” Receptical, Sq. Flange Connector, Socket, 14 Ga., Tin Wire, 14 Ga., White Insulated Wire, 14 Ga., Black Insulated Wire, 14 Ga., Red Insulated Wire, 14 Ga., Brown Insulated Wire, 14 Ga., Green Insulated Wire, 14 Ga., Blue Insulated Wire, 14 Ga., Yellow Insulated Terminal Insulated Disc. Female Screw, #4 Self Tapping Slotted Hex Washer Head

29


WIRELESS REMOTE CONTROL

#6

#4

#2

#1 �

#5

FUNCTIONS WILL BE AS FOLLOWS: Button #1 - Engage spreader clutch and latched Button #2 - Open Button #3 - Throttle decrease / momentary Button #4 - Throttle increase / set choke / momentary Button #5 - Engage starter motor / momentary Button #6 - Kill switch / motor / momentarty

PART NUMBER

DESCRIPTION

BV2-002571 BV2-002572

P, Spreader Remote Control Transmitter, Remote Control

30

#3


PARTS LIST FOR CHAIN SHIELD

28 26

12

26 27

25

ITEM 12 25 26 27 28

CS PART# BV2-001652 BV2-002515 BON-000003SS BV2-002513 BV2-002514

SS PART#(If Different) QTY BV2-002515SS BV2-002513SS BV2-002514SS

31

8 1 8 1 1

DESCRIPTION Nut, 1/4-20 Serrated Flange, SS Chain Guard Bolt, 1/4-20 x 3/4” HH, SS Sprocket Shield LH Sprocket Shield RH


PARTS LIST FOR GAS ENGINE SHROUD

1

4

5

2 3

6 7

Item 1 2 3 4 5 6 7

CS part#

SS Part#(If Different)

BV2-002502 BV2-002503 BV2-002553 BV2-002550 BON-003842 BV2-001707 BON-000057SS BON-000319SS

BV2-002502SS BV2-002503SS

Qty 1 1 2 4 1 2 ft 2 2

32

Description Shroud - B & S Engine Shroud - Honda Engine Handle, Rubber “T” Rivet, 1/8” x 3/8” Pop Round Head Decal, Bonnell Logo Trim, Vinyl Bolt, 3/8-16 x 1 HH SS Locknut, 3/8-16 Nyl Ins SS


PARTS LIST FOR REAR COVER

47

20 19

18

29

21 51

22

46 47

Item

CS Part #

SS Part #(If Different)

18 19 20 21 22 29 46 47 51 N/S

BV2-002546 BV2-002500 BV2-002517 BON-000058SS BV2-001656 BV2-001643 BON-000057SS BV2-001650 BON-000338SS BV2-002560

Qty.

BV2-002546SS

1 2 1 4 4 2 4 6 4 1

33

Description Forming, Rear Cover Block, Spacer, Bearing Sub, Assembly, Spinner Drive Shaft Bolt, 3/8-16 X 1 1/4” HH, SS Lockwasher, 3/8” Int./Ext. TH., SS Bolt, 3/8-16 X 1 1/4” Carriage, SS Bolt, 3/8-16 X 1” HH, SS Nut, 3/8-16 Serrated Flange, SS Flatwasher, 3/8” U.S.S., SS Chain, Roller #40-55 Pitches


PARTS LIST FOR SUB, ASSEMBLY, SPINNER DRIVE SHAFT (COMPLETE ASSEMBLY BV2-002517) 3

4 1 5 2

8 7

6

Item 1 2 3 4 5 6 7 8

Part Number BV2-002516 BV2-001705 BV2-001665 BV2-002555 BV2-002551 BV2-002570 BON-000063 BON-000319SS

Qty. 1 2 1 1 2 1 1 1

Description Shaft, Spinner Drive Shaft Bearing, 1” Tapped Base Sprocket, 41B13-1” Bore Key, 1/4” Sq. X 3/4” Washer, Flat, Rubber Shaft, Coupling, Poly Bolt, 3/8-16 X 2 1/2”, HH Gr 5, ZP Locknut, 3/8-16 Nylon Insert, SS

34


PARTS LIST FOR SPINNER

32

31 19 30 18

Item

CS Part #

18 19 30

BON-003300.3 BON-003300.1 BV2-002532 BV2-002533 BV2-002505 BON-000401SS

31 32

SS Part #(If Different)

Qty 1 1 1 1 2 2

BV2-002532SS BV2-002533SS

35

Description Decal, Danger Spinner Decal, Caution Assy, Spinner Engine Drive Assy, Spinner, Hydraulic Rod, Spinner Mount, SS Keeper, Hairpin, Large SS


PARTS LIST FOR INTERNAL BAFFLES

12 10

6 11

1

Item 1 6 10 11 12

CS Part #

SS Part #(If Different)

BV2-002534 BV2-002535 BON-000338SS BV2-002504 BV2-001706 BV2-001660

BV2-002534SS BV2-002535SS BV2-002504SS

36

Qty 1 1 2 2 2 2

Description Spinner, Chute, Engine Drive Spinner, Chute, Hydraulic Flat Washer, 3/8” USS, SS Internal Baffle Spring, Compression Pin, 1/8 x 1” Cotter, SS


PARTS LIST FOR EXTERNAL SPINNER BAFFLES

1

16

17

14

13 15

Item 1 13 14 15 16 17

CS Part #

SS Part #(If Different)

BV2-002534 BV2-002535 BV2-002506 BV2-002507 BV2-002508 BV2-001564 BON-000399SS

BV2-002534SS BV2-002535SS BV2-002506SS BV2-002507SS BV2-002508SS

37

Qty 1 1 1 1 1 3 9

Description Spinner, Chute, EST Spinner, Chute, Hydraulic Spinner Baffle, LH Spinner Baffle, RH Spinner Baffle, Rear Bar, Link SS Keeper, Hairpin, Small


PARTS LIST FOR SPINNER, ENGINE DRIVE 3e 6 4

2

3f

5

3a

3d

3b

3c

3g

Item 2 3 3a 3b 3c 3d 3e 3f 3g 4 5 6

Part Number BV2-002500 BV2-002536 BV2-002537 BV2-001864 BV2-001654 BV2-002551 BV2-002552 BV2-001705 BV2-001766 BON-000058SS BV2-001656 BON-000338SS

Qty. 2 1 1 1 1 2 1 2 1 4 4 4

Description Block, Spacer, Bearing Sub-Assembly, Swing-Up Shaft Shaft, Swing-Up Spinner Bolt, 3/8-16 X 2 1/2”, HH, SS Locknut, 3/8-16 Top Lock, SS Washer, Flat Rubber Pin, 3/8” X 2 1/4” Roll Bearing, 1” Tapped Base Disc , Poly Spinner 13” Bolt, 3/8-16 X 1 1/4”, HH, SS Lockwsher, 3/8” Int./Ext., TH., SS Flatwasher, 3/8” , U.S.S., SS

38


PARTS LIST FOR SPINNER, HYDRAULIC DRIVE

Item

CS Part #

SS Part #(If Different)

7 8 9 10 11 13 20 21

BV2-002535 BON-000011SS BON-000055SS BON-000352SS BON-000350SS BON-000336SS BON-003308 BV2-002569

BV2-002535SS

Qty 1 1 4 4 1 1 1 1

39

Description Spinner, Chute, Hydraulic Bolt, 1/4-20 x 2 1/2” SS Bolt, 3/8-16 x 3/4” HH, SS Lock Washer 3/8” SS Lock Washer 1/4” SS Flat Washer 1/4” SS Motor, Hydraulic, 2.2 Spinner Disc 13”


PLEASE, ALWAYS THINK SAFETY FIRST! The purpose of this manual is to inform the person using the unit with the necessary information to properly install, operate, and maintain this unit. These instructions cannot replace the fundamental knowledge that a person must possess in order to safely and adequately operate this unit. The person must be qualified and possess the clear thinking necessary to install and operate this equipment. Since the life of any machine depends largely upon the care it is given, we suggest that this manual be read thoroughly and referred to regularly by anyone working on or around this unit. If for any reason you do not understand the instructions, please call your authorized service center or our office at (815) 284-3819. It has been our experience that by following these installation and maintenance instructions, and by observing the operation of this equipment, you will have sufficient understanding of how to troubleshoot and correct all normal problems that you may encounter during the life of the equipment. THE NEED FOR SAFETY CANNOT BE STRESSED ENOUGH. WE URGE YOU TO MAKE SAFETY YOUR TOP PRIORITY WHEN OPERATING THIS UNIT OR ANY OTHER EQUIPMENT.

ACCIDENTS HURT! ACCIDENTS COST! ACCIDENTS CAN BE AVOIDED!

WARRANTY

Issued: January 1, 1998


WARRANTY

Issued: January 1, 1998

Bonnell Industries, Inc. warrants to the original purchaser that if any part of the product proves to be defective in workmanship or material within one year of the date of original installation and is returned to us freight prepaid within 30 days after such defect is discovered and notification thereof is provided Bonnell, we will either replace or repair the defective part (our option). This warranty does not apply to damage resulting from neglect, misuse, accident or improper installation or maintenance. Charges for field service, labor, or other expenses not previously authorized and approved in writing by Bonnell Industries, Inc. will not be accepted. This warranty is exclusive and in lieu of all other warranties whether expressed or implied. Bonnell Industries, Inc. neither assumes nor authorizes anyone to assume for it any other obligation or liability in connection with this warranty, and will not be liable for consequential damages. This warranty applies only to products made and/or supplied by Bonnell Industries, Inc. and does not apply to other products not made or supplied by us and to which our products may be attaches, such as trucks. We accept no responsibility for damages to such other products, even if our product is alleged to have contributed to the damage of the other product. Hydraulic, electrical, or other components furnished by other manufacturers and used with our products are warranted by that manufacturer and not by Bonnell Industries, Inc. the manufacturer’s own warranty will apply to these parts. Hydraulic or electrical components are not to be disassembled without the express written permission of Bonnell Industries, Inc. All defective parts returned from an end user must include the unit model, serial number, date installed, and dealer from whom purchased. Bonnell Industries, Inc. reserves the right to make changes or improvements to its products without incurring any liability or obligation and without being required to make corresponding changes or improvements to products manufactured or sold prior to those changes or improvements. The Bonnell Industries, Inc. Warranty Policy is subject to change without notice.

Product Information When ordering parts, please refer to the information below.

INSTALLATION DATE:


Bmv series 2 sn 2239 2243 2255 2368